Makita Canada Inc.
Y 4
V/77:7/db 418 STRAIGHT SHEAR

12-2000

Model JS1670

WIRING DIAGRAM




Item Part No. Iltem Part No.
No. No. Used Description No. No. Used Description
1 911161-0 4 P.H. Screw M4X35 (With Washer) 38 253338-4 1 Thin Washer 7
2 331317-3 1 Block 39 256180-2 2 Pin 3
3 252083-8 1 Hex Lock Nut M4-7 40 253338-4 1 Thin Washer 7
4 265901-1 1 Screw M5X12 41 261065-9 1 Teflon Washer 7
5 256733-7 1 Pin7 42 267010-2 1 Flat Washer 5
6 961012-7 1 Stop Ring E-6 43 267010-2 1 Flat Washer 5
7 263002-9 1 Rubber Pin 4 44 410529-2 1 Switch Rod
8 210025-8 1 Ball Bearing 627LLB 45 231223-1 1 Compression Spring 6
(Old 211026-9) 46 181848-0 1 Housing Set (With Items 51, 53,
9 253133-2 1 Flat Washer 7 54 & 57) (Old 410528-4)
10 331273-7 1 Rod 47 664013-1 1 Cord With Plug 2P-18-2.5
11 211061-7 1 Ball Bearing 6000LLB 48 682502-4 1 Cord Guard 8-85
12 321850-3 1 Crank Shaft 49 687002-9 1 Strain Relief
13 315819-7 1 Bush 50 911133-5 2 P.H. Screw M4X18 (With Washer)
14 211063-3 1 Ball Bearing 6000LB 51 263002-9 1 Rubber Pin 4
15 221743-3 1 Helical Gear 44 52 651403-7 1 Switch
16 961006-2 1 Retaining Ring S-10 53 931102-0 5 Hex Nut M4
17 211033-2 1 Ball Bearing 608LB 54 263002-9 1 Rubber Pin 4
18 241100-9 1 Fan 52
19 611526-3 1 Armature Assy (With Items 17, 55 191947-0 2 Carbon Brush CB-76 (2pcs/Set)
18 & 20) (Old 191917-9 - CB-72)
20 211026-9 1 Ball Bearing 627LLB 181501-8 2 Auto Cut Off Carbon Brush CB-61
21 621526-5 1 Field Assy (With Iltems 29 & 32) (2pcs/Set)(Optional)
22 254031-3 1 Woodruff Key 3
23 256155-1 1 Pin5 56 643550-8 2 Brush Holder Cap 5-8
24 331329-6 1 Link 57 643557-4 2 Brush Holder 5-8
25 256155-1 1 Pin 5 58 911158-9 5 P.H. Screw M4X30 (With Washer)
26 423118-4 1 Dust Cover 59 181848-0 1 Housing Set (Old 410527-6 (L)
27 157817-3 1 Crank Housing (With Items 7 & 39) (With Items 51, 53, 54 & 57)
28 343479-5 1 Slip Plate R 60 410048-8 1 Wrench Holder 3.4
29 654018-9 2 Garter Spring 100 652008-6 2 P.H. Screw M3.5X7
30 343480-0 1 Slip Plate L 101 654037-5 2 Insulated Eye Terminal FV1.25-M3
31 343481-8 1 Spacer 102 654509-0 1 Closed End Connector 2-SD
32 654501-6 2 Solderless Connector P-1.25
33 251951-2 1 Hex Socket Head Bolt M5X10 Accessories
34 922147-9 1 Hex Socket Head Bolt M4X25
35 251951-2 1 Hex Socket Head Bolt M5X10 AO1 783201-2 1 Hex Wrench 3
36 961011-9 1 Stop Ring E-4 A02 792536-0 2 Side Blades (1 Pair)
37 261065-9 1 Teflon Washer 7 AO03 792537-8 1 Center Blade

2 Model JS1670



